
` 

WS50-LE High Cycle Wire Saw 
Stainless Steel – 5801622 

 

 
 

Parts Manual 
April 2020 

Part Number 1802997 
www.DiamondProducts.com 



INTENTIONALLY BLANK



Table of Contents 
Saw Specifications .................................................. 1 

Chassis Assembly ............................................... 2-3 

Directional Idler Wheel ............................................ 4 

Anchoring Jack Assembly ....................................... 5 

Slide Box Assembly ................................................. 6 

Right Door Panel Assembly ..................................... 7 

Left Door Panel Assembly ....................................... 8 

Rear Body Panels ................................................... 9 

Top & Rear Guards ............................................... 10 

Miscellaneous Chassis Components ..................... 11 

Lower Guide Support ............................................ 12 

Idler Stack Assembly ............................................. 13 

V-Groove Roller Assembly .................................... 14 

Pneumatic Cylinder Assembly ............................... 15 

Drive Wheel Assembly .......................................... 16 

Travel Motor Assembly .......................................... 17 

Fixed Motor Assembly ........................................... 18 

Two-Piece Drive Wheel ......................................... 19 

Overhung Load Adaptor ........................................ 20 

Take-Up Idler Stack Assembly .............................. 21 

Idler Wheel Assembly ............................................ 22 

Cable Carrier Assembly......................................... 23 

Pneumatic System / Routing ................................. 24 

Cooling System / Routing ...................................... 24 

Decal Kit (Rear of Machine)  ................................. 25 

Decal Kit (Front of Machine)  ................................. 26 

Maintenance Record ............................................. 27 

Warranty Information ............................................. 28 

1



 86.000 

 32.000 

 52.000 

W
S50-LE

50 H
P

 S
tainless S

teel H
igh-C

ycle P
neum

atic D
iam

ond W
ire S

aw
 

LEN
G

TH
86.00"

W
ID

TH
32.00"

HEIG
HT

52.00"
W

EIG
HT

1100 lbs.
PO

W
ER

50 HP
W

IRE STO
RA

G
E

84.00 '

1



1

15

14

3
2

6

8

12

13

13

8
11

10
9

4

7

5

16

C
ha

ss
is

 A
ss

em
bl

y
W
S
50
-L
E

ITE
M

 N
O

.
PA

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

Q
TY

.
1

Pu
sh

 H
an

d
le

 A
ss

em
bl

y
*

SE
E 

D
ET

A
IL

 D
RA

W
IN

G
2

2
To

p 
Pa

ne
l, 

SS
*

SE
E 

D
ET

A
IL

 D
RA

W
IN

G
1

3
25

05
91

9
St

ee
l H

oi
st

 R
in

g,
 1

/2
"-1

3 
x 

1.
00

"
4

4
29

02
19

3
1/

2 
x 

1/
2 

 S
ho

ul
d

er
 B

ol
t, 

SS
8

5
Le

ft 
Si

d
e 

Bo
d

y 
Pa

ne
l (

SS
)

*
SE

E 
D

ET
A

IL
 D

RA
W

IN
G

1

6
25

06
89

6
5 

Po
in

t L
oc

k 
Kn

ob
, 3

/8
-1

6
4

7
Le

ft 
D

oo
r A

ss
em

bl
y

*
SE

E 
D

ET
A

IL
 D

RA
W

IN
G

1

8
60

70
89

2
G

ui
d

e 
W

he
el

 A
ss

em
bl

y,
 W

S5
0-

LW
2

ITE
M

 N
O

.
PA

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

Q
TY

.
9

29
01

98
8

3/
8-

16
 N

yl
on

 In
se

rt 
Th

in
 N

ut
8

10
25

06
84

5
Lo

ck
in

g 
Pa

ne
l P

lu
g

8

11
Fr

on
t B

od
y 

Pa
ne

l A
ss

em
bl

y 
(S

S)
*

SE
E 

D
ET

A
IL

 D
RA

W
IN

G
1

12
60

70
35

2
Ja

ck
 S

ta
nd

 A
ss

em
bl

y
2

13
Fi

xe
d

 C
as

te
r A

ss
em

bl
y

*
SE

E 
D

ET
A

IL
 D

RA
W

IN
G

2

14
Ri

gh
t D

oo
r P

an
el

*
SE

E 
D

ET
A

IL
 D

RA
W

IN
G

1

15
Ri

gh
t B

od
y 

Pa
ne

l A
ss

em
bl

y 
(S

S)
*

SE
E 

D
ET

A
IL

 D
RA

W
IN

G
1

16
60

70
92

0
W

S5
0-

LW
 F

ra
m

e
1

2



5

6

7

9

2
34

1

8

10

11

12

C
hassis A

ssem
bly (A

lt.) 
W
S
50-LE

ITEM
 N

O
.

PA
RT N

UM
BER

D
ESC

RIPTIO
N

Q
TY.

1
Rear Bod

y Panel A
ssem

bly (SS)
*

SEE D
ETA

IL D
RA

W
IN

G
1

2
3202768

1/4 M
PT X 1/4 IN

D
USTRIA

L HO
SE C

O
UPLIN

G
, ZIN

C
2

3
3202081

Fitting, 3/4" F. G
ard

en to 3/8" M
. Pipe

1

4
3200596

Fitting, 3/8" M
PT to 3/4" F. G

ard
en Hose

1

5
4647139

50' Pow
er C

ord
, 700hz C

om
plete

1

6
4647170

50' Pow
er C

ord
, 700hz

1
7

6070352
Jack Stand

 A
ssem

bly
2

8
Rear Rem

ovable G
uard

 A
ssem

bly
*

SEE D
ETA

IL D
RA

W
IN

G
1

9
Sw

ivel C
aster A

ssem
bly (Left)

*
SEE D

ETA
IL D

RA
W

IN
G

1

10
Left Sid

e Bod
y Panel (SS)

*
SEE D

ETA
IL D

RA
W

IN
G

1

11
Left D

oor A
ssem

bly
*

SEE D
ETA

IL D
RA

W
IN

G
1

12
6070920

W
S50-LW

 Fram
e

1

3



4
8

7
6

1

3

2

3

6
5

8

D
ire

ct
io

na
l I

dl
er

 W
he

el
 A

ss
em

bl
y

S
ta

in
le

ss
 S

te
el

 - 
60

70
89

2

ITE
M

 N
O

.
PA

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

Q
TY

.
1

60
70

93
7

11
" P

ol
y 

W
he

el
 W

/B
ea

rin
gs

1
2

60
70

89
1

Sh
af

t, 
30

m
m

 O
D

 x
 4

2m
m

 L
1

3
25

06
78

2
O

il-
Em

be
d

d
ed

 T
hr

us
t B

ea
rin

g
2

4
60

70
84

5
G

ui
d

e 
W

he
el

 F
ra

m
e,

 S
S

1
5

29
00

02
8

3/
8-

16
 x

 2
.7

5"
 H

HC
S

1
6

29
03

01
8

US
S 

3/
8"

 F
la

t W
as

he
r

2
7

29
01

98
8

3/
8-

16
 N

yl
on

 In
se

rt 
Th

in
 N

ut
1

8
29

00
16

4
C

ap
 S

cr
ew

, F
la

ng
e 

Hd
., 

5/
8-

11
 x

 1
-1

/2
"

2

4



Anchoring Jack Assembly
Wire Saws - 6070352

5

46

3

1 10

9

1

7
8

9

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070339 Jack Assembly, Outer Cylinder 1
2 6070340 Jack Assembly, Inner Cylinder 1
3 2900239 1/2 FRICTION WASHER-NYLON 1
4 6070373 Jack Assembly Nut 1
5 2900048 1/4-20 x 1.50"  HHCS (Grade 5) 1
6 2900010 1/4-20 Nylon-Insert Hex Locknut 1
7 6070338 3/4-6 ACME ROD, R.H. 1
8 2900596 3/8-16 x 2.50" HHCS (Grade 5) 4
9 2903018 USS 3/8" Flat Washer 8
10 2900018 3/8-16 Nylon Lock Nut 4

5



6

5

1

3

2

4

Slide Box Assembly
High-Cycle Wire Saws

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070705 Slide Box, Front Weldment 1
2 6070707 Slide Box Rear Plate 1
3 6070308 2.25" V-Groove Wheel 4
4 2802289 5/8 x 2.00 Shoulder Bolt (SS) 4
5 2900543 1/2-13 Nylon Instert Hex Nut, Thin 4
6 6070930 T-Bolt, 5/8-11 1

6



Right Door Assembly
WS50-LE

4

3

5

1
2

6

7
8

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070907 Right Door Weldment 1
2 2505879 Pull Hand, Plastic Load Rated 2
3 2900024 1/4" Split Lock Washer 4
4 2900082 1/4-20 x .500" HHCS 4
5 2900126 1/4" USS Flat Washer 4
6 2505921 Rubber Draw Latch, Metal Strike 1
7 2900688 10-32 Nylon-Insert Hex Locknut 4
8 2900689 #10-32X3/4" PHC 4

7



Left Door Assembly
WS50-LE

5 2X

2
44X

3 4X

1 1X

8 4X

6 4X
7 4X

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070908 Left Door Panel 1
2 2505921 Rubber Draw Latch, Metal Strike 1
3 2900688 10-32 Nylon-Insert Hex Locknut 4
4 2900689 #10-32X3/4" PHC 4
5 2505879 Pull Hand, Plastic Load Rated 2
6 2900024 1/4" Split Lock Washer 4
7 2900082 1/4-20 x .500" HHCS 4
8 2900126 1/4" USS Flat Washer 4

8



1
2

10X

3

6X

4

6X

5

6 4X

2

7 4X

1

2

8X

2

8X

3

4X

4

4X

5

6 4X

7

4X

Rear Left & Right Body Panels
WS50-LE

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070903 Body Panel, Right 1
2 2902185 3/8 SAE Washer, SS 10
3 2902186 3/8 Split Lock Washer, SS 6
4 2902187 3/8-16 x 1.00 HHCS (SS) 6
5 6071003 Cable & Hose Hanger 1
6 2903037 3/8-16 x 1.25 Carriage Bolt 4
7 2900018 3/8-16 Nylon Lock Nut 4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070901 Body Panel, L Side 1
2 2902185 3/8 SAE Washer, SS 8
3 2902186 3/8 Split Lock Washer, SS 4
4 2902187 3/8-16 x 1.00 HHCS (SS) 4
5 6071003 Cable & Hose Hanger 1
6 2903037 3/8-16 x 1.25 Carriage Bolt 4
7 2900018 3/8-16 Nylon Lock Nut 4

9



4 4X

3 4X

1 2 4X

1

2

2X

4 2X

3
2X

1

4 4X

2 4X

3 4X

Top & Rear Guard Panels
WS50-LE

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070902 Body Panel, Top 1

2 2902185 3/8 SAE Washer, SS 4
3 2902186 3/8 Split Lock Washer, SS 4

4 2902187 3/8-16 x 1.00 HHCS (SS) 4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070913 Guard, Rear Removable 1
2 2902185 3/8 SAE Washer, SS 2
3 2902186 3/8 Split Lock Washer, SS 2
4 2902187 3/8-16 x 1.00 HHCS (SS) 2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070912 Rear Body Panel 1
2 2902185 3/8 SAE Washer, SS 4
3 2902186 3/8 Split Lock Washer, SS 4
4 2902187 3/8-16 x 1.00 HHCS (SS) 4

10



2 4X

3 8X

1

5 2X
42X

2 4X

4 8X
1

48X

52X
3 2X

2

1

3 2X

4 4X

52X

NOTE: (2) PER MACHINE

NOTE: (2) PER MACHINE

NOTE: (2) PER MACHINE

1

2 4X

3 4X

4 4X

Miscellaneous Chassis Components
WS50-LE

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 2506784 8.00" Swivel Caster, Poly 1
2 2901605 3/8-16 SS Nylon Insert Lock Nut 4

3 2902185 3/8 SAE Washer, SS 8
4 2902189 3/8-16 x 2-1/2 HHCS (SS) 2
5 2902187 3/8-16 x 1.00 HHCS (SS) 2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 2506785 8.00" Rigid Caster, Poly 1
2 2901605 3/8-16 SS Nylon Insert Lock Nut 4

3 2902189 3/8-16 x 2-1/2 HHCS (SS) 2
4 2902185 3/8 SAE Washer, SS 8
5 2902187 3/8-16 x 1.00 HHCS (SS) 2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070921 Push Handle 1
2 2500636 Handle Grip 1
3 2901605 3/8-16 SS Nylon Insert Lock Nut 2
4 2902185 3/8 SAE Washer, SS 4
5 2902189 3/8-16 x 2-1/2 HHCS (SS) 2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070910 Body Panel, Front 1
2 2902187 3/8-16 x 1.00 HHCS (SS) 4
3 2902185 3/8 SAE Washer, SS 4
4 2902186 3/8 Split Lock Washer, SS 4

11



Lower Guide Support & Aux. Idler 
WS50-LE

4 4X

3 8X
2 4X

1

2
1

5 4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070909 Lowder Guide Tube, WS50-LE 1
2 2901605 3/8-16 SS Nylon Insert Lock Nut 4

3 2902185 3/8 SAE Washer, SS 8
4 2902189 3/8-16 x 2-1/2 HHCS (SS) 4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070793 Shaft, 1.00" OD x 5.00" 1
2 2702949 Spacer, 1.00" ID  x 3/8" 1
3 6070830 6" Idler Wheel 1
4 2500009 Set Collar, 1" ID 1

12



Idler Stack Assembly
WS50-LE

2 7X

3 6X

5 1X

4 1X

1 2X

7 2X

6 2X

8

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 2900854 Flat Washer, 1/2" x 2" x 1/8" 2
2 2505895 Idler Wheel Assembly 7
3 6070272 Keyed Washer 6
4 6070350 Key, .250" Square x 13.375" 1
5 2505894 Keyed Shaft, 1.125" x 13.375 1
6 2900084 1/2 SPLIT LOCK WASHER 2
7 2900025 1/2-13 x 1.25 HHCS 2
8 6070695 Track Carriage, WS30-XLE 1

13



V-Groove Roller Assembly
WS50-LE

7 4X

6 4X

3 8X

4 4X

5 4X

2 8X

1 4X

1 4X

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 2902048 1/2 DIA. SHOULDER SCREW 3/8" LONG 4
2 2505694 V-Groove Wheel, Poly 2" x 4" 8
3 2900003 3/4" SAE Flat Washer 8
4 6072509 Eccentric Bolt 4
5 2900706 1/4-28 Grease Zerk, Straight 4
6 2902548 Belleville Washer, 1/2 ID x 1.26 OD 4
7 2504727 Axle Bolt, 1/2-20 x 4.00 4

14



Pnuem
atic C

ylinder A
ssem

bly
W
S
50-LE

1
8X 2

2X

3
8X

4
2X

18
2X

16
4X

17
2X

15
8X

8
2X

7
2X

9
10X

11

12
2X

13
4X

14
4X

5
2X

6
4X

10

ITEM
 N

O
.

PA
RT N

UM
BER

D
ESC

RIPTIO
N

Q
TY.

1
2902425

M
10X1.5 X 35 M

M
 FBHC

S
8

2
2505696

Pivot Bracket
2

3
2900304

Lock N
ut, M

10, N
ylon Insert

8
4

2900829
Hairpin C

otter, 1/8" x 5/8" to 7/8"
2

5
2901000

1/4-20 x 2.25" HHC
S

2

ITEM
 N

O
.

PA
RT N

UM
BER

D
ESC

RIPTIO
N

Q
TY.

6
2900009

1/4 SA
E Flat W

asher
4

7
6070702

C
ylind

er Supprt
2

8
2505698

Tie-Rod
 A

ir C
ylind

er, 4" Bore x 36" Stroke
2

9
2506743

3/8 HO
SE PUSHLO

C
K 90 SW

IV
EL

10
10

2900010
1/4-20 N

ylon-Insert Hex Locknut
2

11
6071007

M
anifold

 Block
1

12
6071024

C
arrier Block, Low

er
2

13
2903041

3/8 M
achine Screw

 Split Lock W
asher

4
14

2900208
3/8-16 x 2-1/2 C

S
4

15
6071010

Internally Thread
ed

 Should
er Bolt, 3/8-24

8
16

2503265
W

orm
 D

rive Hose C
lam

p, SA
E #

24
4

17
2506907

BELLO
W

S, 1-1/4 ID
 X 3-3/4

2
18

2505695
Rod

 C
levis

2

15



Drive Wheel Assembly
WS50-LE

4

3

2

1

9 6

5

7

8 5X

10
2X

11
2X

12
2X

13

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070704 Drive Wheel Guard 1
2 6070695 Track Carriage, WS30-XLE 1
3 6070432 Drive Wheel Slug 1
4 6070622 2 Piece Drive Wheel W/ Clutch Opt. 1
5 2900084 1/2 SPLIT LOCK WASHER 5
6 2900811 1/2-13 x 2.50 Hex Cap Screw 1
7 2900854 Flat Washer, 1/2" x 2" x 1/8" 3
8 2903013 5/16-18 Flat Socket Head Cap Screw 5
9 6070956 Clutch Hub 1
10 2903018 USS 3/8" Flat Washer 6
11 2900006 3/8 SPLIT LOCK WASHER 6
12 2900005 3/8-16x1.00 HHCS 6
13 2506879 Replacement Friction Disc (REQ. 2) 1

16



Travel Motor Assembly
WS50-LE

1

2

3

7 4X

4

8

10 4X

11 4X

9 4X

12 2X13 4X14 2X

154X

164X

174X

6 2X

5 2X

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 2600559 Weka 25 HP High Cycle Right Angle Motor 1
2 6079552 WS50E Load Adaptor Ring 1
3 6070240 Spline Shaft Assembly 1
4 6073681 WS50E Hub Key 1
5 2506745  3/8 HOSE PUSH LOCK 1/4 FPT CONNECTOR 1
6 3202516 1/4 BSPP x 1/4 MNPT Adaptor 2
7 6073679 WS50E Load Adaptor Centering Bushing 4
8 2505926 Overhung Load Adaptor 1
9 2900567 5/16" Flat Washer 4
10 2901816 M8x150mm HHCS 4
11 2900031 5/16 SPLIT LOCK WASHER 4
12 2900106 1/2-13 x 2.00" HHCS 2
13 2900084 1/2 SPLIT LOCK WASHER 4
14 2900127 1/2" USS Flat Washer 2
15 2900956 7/16 SAE Flat Washer 4
16 2900238 7/16 SPLIT LOCK WASHER 4
17 2900407 7/16-14x1.00 HHCS 4

17



Fi
xe

d 
D

riv
e 

M
ot

or
 A

ss
em

bl
y

W
S
50
-L
E

20

16

19
18

1
2

11
13

14 2X 15 2X

12 23 4X

5 2X
4 3X

3 2X

74X

64X

84X

24 4X 9 4X 10 4X

21
225X

4

17

ITE
M

 N
O

.
PA

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

Q
TY

.
1

25
05
92
6

Be
ar

in
g 

Bl
oc

k
1

2
60

73
68

1
W

S5
0E

 H
ub

 K
ey

1

3
29

00
10

6
1/

2-
13

 x
 2

.0
0"

 H
HC

S
2

4
29

00
08

4
1/

2 
SP

LI
T 

LO
C

K 
W

A
SH

ER
3

5
29

00
12

7
1/

2"
 U

SS
 F

la
t W

as
he

r
2

6
29

00
03

1
5/

16
 S

PL
IT 

LO
C

K 
W

A
SH

ER
4

7
29

00
56

7
5/

16
" F

la
t W

as
he

r
4

8
29

01
81

6
M

8x
15

0m
m

 H
HC

S
4

9
29

00
23

8
7/

16
 S

PL
IT 

LO
C

K 
W

A
SH

ER
4

10
29

00
40

7
7/

16
-1

4x
1.

00
 H

HC
S

4
11

60
79

55
2

W
S5

0E
 L

oa
d

 A
d

ap
to

r R
in

g
1

12
60

70
24

0
Sp

lin
e 

Sh
af

t A
ss

em
bl

y
1

ITE
M

 N
O

.
PA

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

Q
TY

.
13

26
00

55
9

W
ek

a 
25

 H
P 

Hi
gh

 C
yc

le
 R

ig
ht

 A
ng

le
 M

ot
or

1
14

32
02

51
6

1/
4 

BS
PP

 x
 1

/4
 M

N
PT

 A
d

ap
to

r
2

15
25

06
74

5
 3

/8
 H

O
SE

 P
US

H 
LO

C
K 

1/
4 

FP
T 

C
O

N
N

EC
TO

R
2

16
60

70
43

2
D

riv
e 

W
he

el
 S

lu
g

1
17

29
00

81
1

1/
2-

13
 x

 2
.5

0 
He

x 
C

ap
 S

cr
ew

1

18
60

70
95

5
C

lu
tc

h 
Hu

b
1

19
25

06
86

9
To

rq
ue

 L
im

ite
r

1
20

60
70

62
2

2 
Pi

ec
e 

D
riv

e 
W

he
el

 W
/ 

C
lu

tc
h 

O
pt

.
1

21
29

00
85

4
Fl

at
 W

as
he

r, 
1/

2"
 x

 2
" x

 1
/8

"
1

22
29

03
01

3
5/

16
-1

8 
Fl

at
 S

oc
ke

t H
ea

d
 C

ap
 S

cr
ew

5
23

60
73

67
9

W
S5

0E
 L

oa
d

 A
d

ap
to

r C
en

te
rin

g 
Bu

sh
in

g
4

24
29

00
95

6
7/

16
 S

A
E 

Fl
at

 W
as

he
r

4

18



Two Piece Drive Wheel Assembly
WS50-LE W/ Torque Limiter Option

4 10X

5 10X

2

3

1

NOTE: ITEM # 4 (2902426) IS A NON-SERVICABLE PART, CONSULT 
FACTORY FOR INSTALLATION TOOL PRICING / REPLACMENT

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6070618 Drive Wheel Half, Inner W/  Torq. Limiter 1
2 6070672 Drive Wheel Half, Outer 1
3 2507220 Wheel Liner,17" x 1", RUBBER 1
4 2902426 1/4-20 KEY-LOCKING INSERT 10
5 2902076 1/4-20 x 1-1/4 12PT FHCS 10

19



3

1
2

5
6

5

2
7

4

R
eb

ui
ld

 In
st

ru
ct

io
ns

:
R

em
ov

e 
O

il 
S

ea
l (

Ite
m

 4
), 

oi
l s

ea
l w

ill
 b

e 
co

m
pr

om
is

ed
 w

he
n 

re
m

ov
ed

.
1.

R
em

ov
e 

In
te

rn
al

 S
na

p 
R

in
g 

(It
em

 7
)

2.
R

em
ov

e 
S

ha
ft,

 B
ea

rin
gs

, a
nd

 R
ea

r R
ac

e 
(It

em
s 

5,
6,

5,
2)

 b
y 

sl
ig

ht
ly

 ta
pp

in
g 

ke
ye

d 
en

d 
of

 s
ha

ft 
w

ith
 s

of
t m

al
le

t.
3.

P
re

ss
 B

ea
rin

gs
 (I

te
m

 5
) f

ro
m

 s
ha

ft 
an

d 
re

pl
ac

e.
4.

C
he

ck
 c

on
di

tio
n 

of
 B

ea
rin

g 
R

ac
e 

(It
em

 2
) s

ea
te

d 
in

 h
ou

si
ng

 a
nd

 re
pl

ac
e 

if 
ne

ce
ss

ar
y.

5.
U

se
 s

ea
l p

ul
le

r t
o 

re
m

ov
e 

an
d 

re
pl

ac
e 

S
ha

ft 
S

ea
l (

Ite
m

 3
)

6.
R

ea
ss

em
bl

e 
in

 re
ve

rs
e 

or
de

r, 
us

e 
so

ft 
m

al
le

t t
o 

re
pl

ac
e 

O
il 

S
ea

l (
Ite

m
 4

) a
fte

r r
ei

ns
ta

lli
ng

 s
ha

ft 
an

d 
sn

ap
 ri

ng
.

7.
Fi

ll 
lo

ad
 a

da
pt

or
 c

av
ity

 w
ith

 a
pp

ro
xi

m
at

el
y 

2.
2-

4.
4 

oz
 o

f N
LG

1 
or

 N
LG

2 
S

yn
th

et
ic

 G
re

as
e.

8.O
ve

rh
un

g 
Lo

ad
 A

da
pt

or
 A

ss
em

bl
y

25
05
92
6

ITE
M

 N
O

.
PA

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

Q
TY

.
1

N
/A

Be
ar

in
g 

Bl
oc

k
1

2
25

05
88

3
BE

A
RI

N
G

 R
A

C
E,

JL
M

50
68

10
2

3
32

05
56

4
Sh

af
t S

ea
l, 

1.
50

 x
 2

.1
3 

x 
.3

12
1

4
25

05
88

5
O

IL
 S

EA
L,

 5
5x

90
x1

0
1

5
25

05
88

4
RO

LL
ER

 B
EA

RI
N

G
,J

LM
50

68
49

A
2

6
25

06
33

4
SH

A
FT

, 6
15

LD
1

7
 N

/A
In

te
rn

al
 S

na
p 

Ri
ng

1

20



Take-U
p Idler A

ssem
bly

W
S
50-LE

4
2

9
4X

10
8X

10
8X

11
4X 1

6
78

2X

3
7X

5
6X

6
2X

8
7

2X

ITEM
 N

O
.

PA
RT N

UM
BER

D
ESC

RIPTIO
N

Q
TY.

1
6070904

Fixed
 Id

ler Fram
e

1
2

2505893
Keyed

 Shaft, 1.125" x 11.75
1

3
6070272

Keyed
 W

asher
7

4
6070351

Key, .250" Square x 11.75"
1

5
2505895

Id
ler W

heel A
ssem

bly
6

6
2900854

Flat W
asher, 1/2" x 2" x 1/8"

2
7

2900084
1/2 SPLIT LO

C
K W

A
SHER

2
8

2900025
1/2-13 x 1.25 HHC

S
2

9
2902189

3/8-16 x 2-1/2 HHC
S (SS)

4
10

2903018
USS 3/8" Flat W

asher
8

11
2901605

3/8-16 SS N
ylon Insert Lock N

ut
4

21



Idler Wheel Assembly
High Cycle Wire Saws - 2505895

1

2

3

4

5 6X

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6072508 Idler Wheel 1
2 6070269 80mm Bearing Flange 1
3 2503953 Bearing,  40 X 80 X 1.1875" (5208-2RS) 1
4 6070268 Keyed Bushing 1
5 2902076 1/4-20 x 1-1/4 12PT FHCS 6

22



Cabel Carrier Assembly
WS50-LE

3

12

11 8X

4

84X

122X
13

134X

142X

6

74X

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6072510 Lower Cable Carrier Tray 1
2 6072507 Upper Cable Carrier Tray 1
3 2505546 Cable Carrier, Snap Together 1
4 2505545 Cable Carrier Mount (Female) 1
5 2505549 Cable Carrier Mount, (Male) 1
6 6071006 Cable Carrier Bracket 1
7 2902053 M6-1 Nylon Insert Hex Nut (Flanged) 4
8 2902054 M6-1 x 20mm FHSCS 4
10 2902055 1/4-20 x 3/4 PHMS W/Washer 8
11 2900010 1/4-20 Nylon-Insert Hex Locknut 8
12 2900013 3/8-16 X 1.25" HHCS 2
13 2900014 3/8" SAE Flat Washer 4
14 2900018 3/8-16 Nylon Lock Nut 2

23



ITE
M

 N
O

.
PA

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

Q
TY

.
1

25
05

69
8

Tie
-R

od
 A

ir 
C

yl
in

d
er

, 4
" B

or
e 

x 
36

" S
tro

ke
1

2
25

06
74

3
3/

8 
HO

SE
 P

US
HL

O
C

K 
90

 S
W

IV
EL

8
3

25
06

74
7

3/
8 

O
D

 R
ED

 T
UB

IN
G

 ( 
SO

LD
 P

ER
 IN

)
1

4
25

06
74

1
1/

4 
M

PT
 X

 3
/8

 P
US

HL
O

C
K

1
5

32
02

76
8

1/
4 

M
PT

 X
 1

/4
 IN

D
US

TR
IA

L 
HO

SE
 C

O
UP

LI
N

G
, Z

IN
C

1
6

60
71

00
7

M
an

ifo
ld

 B
lo

ck
1

1 1

5
5

4

6

2

7

3

7
25

06
74

4
3/

8 
O

D
 G

RE
EN

 T
UB

IN
G

 (S
O

LD
 P

ER
 IN

)
1

Pn
ue

m
at

ic
 S

ys
te

m
 / 

R
ou

tin
g

W
S

50
-L

E

24



C
ooling System

 / R
outing

W
S

50-LE

1
2

3

7

9

10

1112

8

54
6

ITEM
 N

O
.

PA
RT N

UM
BER

D
ESC

RIPTIO
N

Q
TY.

1
3202081

3/8 M
PT x 3/4 FG

H
1

2
2506748

3/8 M
PT X 3/8 PUSHLO

C
K

2

3

3200136
1/4" Street Elbow

1

4

2502263
N

O
ZZLE, SPRA

Y, H1/4-8015
1

56789101112

6070349
W

S-50-XLE Spray Bar
1

3200596
3/8 M

PT x 3/4 M
G

H
1

3202489
3 - Port D

iverting V
alve

1

2506743
3/8 M

PT x 3/8 Pushlock 90°
3

2506749
3/8 O

D
 Black Tubing (Sold

 Per Inch)
1

2506744
3/8 O

D
 Blue Tubing (Sold

 Per Inch)
1

2506745
 1/4 FPT x 3/8 Pushlock

4

2506742
3/8 Pushlock Y Fitting

2

25



7

6

5

9
8

10

2
3

4

6

1

W
S5

0-
LE

 D
ec

al
R

ea
r S

id
e

ITE
M

 N
O

.P
A

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

Q
TY

.
1

18
03

14
5

W
ire

 W
ra

p 
D

ec
al

1
2

18
03

12
6

El
ec

tri
ca

l W
ar

ni
ng

 D
ec

al
1

3
18

03
14

6
Ke

ap
 G

ua
rd

s I
np

la
ce

 D
ec

al
1

4
18

03
14

7
W

ire
 B

re
ak

ag
e 

D
ec

al
1

5
18

03
14

8
Lif

t P
oi

nt
 D

ec
al

2
6

18
03

13
8

W
S5

0-
LE

 L
ar

ge
 D

ec
al

2
7

18
03

11
6

C
on

ne
ct

io
n 

Pa
ne

l D
ec

al
1

8
18

03
10

4
M

ad
e 

In
 U

SA
 d

ec
al

1
9

18
03

13
9

C
oo

la
nt

 W
ar

ni
ng

 D
ec

al
1

10
18

03
14

2
W

S5
0-

LE
 S

m
al

l D
ec

al
1

26



123

4

4

6

6
7

5

W
S50-LE D

ecal
Front S

ide

ITEM
 N

O
.

PA
RT N

UM
BER

D
ESC

RIPTIO
N

Q
TY.

1
1803126

Electrical W
arning D

ecal
1

2
1803146

Keap G
uard

s Inplace D
ecal

1
3

1803147
W

ire Breakage D
ecal

1
4

1803145
W

ire W
rap D

ecal
2

5
1803148

Lift Point D
ecal

2
6

1803138
W

S50-LE Large D
ecal

2
7

1803142
W

S50-LE Sm
all D

ecal
1

27



Maintenance & Repair Record 

Date Service Performed Part Used 
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

 

28



333 Prospect Street, Elyria, Ohio 44035 

(440) 323-4616    (800) 321-5336    Fax (440) 323-8689 

www.diamondproducts.com 
Printed in U.S.A.                                                                                                                                      

 

 

  

EQUIPMENT AND PARTS 

WARRANTY 

   
Diamond Products warrants all equipment manufactured by it against defects 
in workmanship or materials for a period of one (1) year from the date of 
shipment to Customer. 
 
The responsibility of Diamond Products under this Warranty is limited to 
replacement or repair of defective parts at Diamond Products’ Elyria, Ohio 
factory, or at a point designated by it, of such parts as shall appear to us upon 
inspection at such parts, to have been defective in material or workmanship, 
with expense for transportation and labor borne by Customer. 
 
In no event shall Diamond Products be liable for consequential or 
incidental damages arising out of the failure of any Product to operate properly. 
 
Integral units such as engines, electric motors, batteries, transmissions, 
etc., are excluded from this Warranty and are subject to the prime 
manufacturer’s warranty. 

 
THIS WARRANTY IS IN LIEU OF ALL OTHER WARRANTIES, EXPRESSED  
OR  IMPLIED, AND ALL SUCH OTHER WARRANTIES ARE HEREBY  
DISCLAIMED. 

 

  

  

  

 

 

 

 

 

 

 
 

 

 

 

 

29


	2 Piece Drive Wheel 
	Sheet1
	Drawing View1


	1802997 Cover
	2505926 Assembly
	Sheet1
	Drawing View1


	6070352
	Sheet1
	Drawing View1


	Blank
	Cabel Carrier Assembly
	Sheet1
	Drawing View1


	Carriage Drive Wheel Assembly
	Sheet1
	Drawing View1


	Chassis Assembly 01
	Sheet1
	Drawing View1


	Chassis Assembly 02
	Sheet1
	Drawing View1


	Chassis Components
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4


	Cooling System
	Fixed Idler Assembly, WS50LE
	Sheet1
	Drawing View1


	Fixed Motor Assembly ws50lw
	Sheet1
	Drawing View1


	Idler Stack Assembly
	Sheet1
	Drawing View1


	Idler Wheel Assembly - 2505895
	Sheet1
	Drawing View1


	Left Door Assembly
	Sheet1
	Drawing View1


	Lower Guide Support Assembly
	Sheet1
	Drawing View1
	Drawing View2


	Pnuematic Assembly
	Rear Body Panel Assembly (SS)
	Sheet1
	Drawing View1
	Drawing View2


	Right Door Panel
	Sheet1
	Drawing View1


	Slide Box Assembly (SS)
	Sheet1
	Drawing View1


	Top & Rear Guards Assembly
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3


	Travel Motor Assembly
	Sheet1
	Drawing View1


	V-Groove Roller Assembly
	Sheet1
	Drawing View1


	WS50-LE Take-Up Carriage Assembly
	Sheet1
	Drawing View1


	6070892.PDF
	Sheet1
	Drawing View1


	Rear Decal.PDF
	Sheet1
	Drawing View1


	Front Decals.PDF
	Sheet1
	Drawing View1


	5801622 Spec Sheet.PDF
	Sheet1
	Drawing View1
	Drawing View3
	Drawing View4





